L *»
-
-
-
e
¢
i
r
[ ) 1
k]
-5
i
i
s T
&
o
N
»
\
-
r'd
N
»
-
-
to
i

o

:
i
ERN

w3y

"’\“’.?',}j.‘ {u

R "

COMPACT TRACTOR.

. 1114 AWS
Parts Catalog 8-3180

5-91-RP-500-227

ol S L L bt ot

LA b

Y

B ML CIUIP SPPL % oI LR
-

R

Wuerm i bt Thom e Bt b Lt B e

P
e T S Dbt

R e e T L e a

ALPHABETICAL INDEX ™
¢
TRACTOR SECTION :
. : -7 Page
Chassns and J-lnod Assemblg s S 5-7 -
Customer Assembly e e Creisede. .29 .
Decais..'.‘................-.........".'?.27-,
_Electrical" Assembly ........ e e e .25
Engine and Control Assembly’............. 25
.. Final Deck Assembly ... "o aee e, 23
Front Wheel, Steering Assembly P S 11
Motion' Drive Assembly , . ..............158-17
Mower Suspension Assembly sei e, 9
Pre-Painted Déck Assembly -........ w21
' Rear Whesl Steering Assembly - ... ...::...13
Transaxle Assembly . .. ... ......:¢ccce... 31
c “  ENGINE SECTION
TAIrCleaner. s . e e i . -4
Air Guides .. ..Y..... e P ... .43
_ Blower Hoil.ls:ng ....................... 43
Block-Cyli e e ...35
Breather-(l;\nkcase ....... e e e e 41
CamShaft. B e et e e 33
Charging System .« ............... e 33
- Carburetor . .-.......cii.. . ... .39
Crankecase ............c0cucuenn PR .37
Crankshaft .. .................. e e 33
Flywheel .................... . ... ~...33
Gasket'Set§ . .........................4b
~Governor ... ... oo e .. 37
Head-Cylinder ............. e + 35
Ignition .. ..... ... ... .G 33
Manifold ....... e i e e 39
Oil Filter. . ... [P e 37
Pistons .......cuuvuvnnann e 33
Starter . ........... e e 45

Grid

AB-A8

c2 -

B14
B12

B12°

B10°

Al12 -

B2-B4
A10

T A14
Ca




GENERAL INFORMATION

INDEX
l There is an index at thé front and rear of this catalog.

The front index is an alphabetical index of the major
groups or assemblies, .

 The regar.index is a numerical index of the part numbers
and-pages on which these numbers are shown.

ILLUSTRATION *

Each illustration in this catalog shows a group of parts
or components. These parts and. components are
aligned approximately as the parts and components on
your machine. Each part and component in an illustra-
tion has a reference number, These reference numbers
are in a list on the page opposite of the illustration.

Next to the reference number is the part number, .

description and required quanity of the part shown in
the illustration,

@ F
UAR-- “Use as required” indicates that the part
quantity is variable,

NSS - “Not sold separately’” indicates that the part is
only available as 8 component of an assembly or the
part must be purchased locally. f the part is an
assembly component, the description will be indented
under the assembly dsscription in the parts list.

" /L - “Obtain locally"”
** . “Footnotes’” are added to a part number when

more information is needed for identification. They
only relate to the part numbers indicated.

.

L

[

PARTS ORDERS
All orders must include the folléwing jiformation:

—

. Correct par:t number.

Complete description of part or component.
Tots! quantity of each part or compbnent.
Product modal number. i

6. All necessary product identification numbers.

6. Method for sending the parts.

~ 7. Complete and correct address.

.

CATALOG REVISIONS

-

As the product changes, new pagés will be availablg '

for your catalog. A notice will be issued.

IMPORTANT: Put all revisions .into the catalog as

soon as possible.

RIGHT HAND AND LEFT HAND
IDENTIFICATION :

The words right hand (RH) and Iéft hand {LH) as used
in this catalog indicate the direction while you are in

the operator’s seat in the normal operating position.

INDENTED DESCRIPTIONS

_ An assembly can have many components. The com-

ponents of an assembly are indicated by an indented
description. The quantity for an indented part is the
total needed for that complete assembly. See the
example. ‘

" INGERSOLL

REF.  PART NO. DESCRIPTION REQ'D : l . . '
C " S5t CYUNDENASSY-rearstoering ... ..., . 1 naerso uioment Co.. Inc
28 C - 56208 SOCKET ASSY -rearcylinder .. ..........c..cceevvennnn..... 1 g . ey s .
2 C 55956 PLUG - adjusting, S0CKEEASSY ... ... ... ..oueereeennnnnn.. C ™ ro ' : : n "
30 C 55957 SEAT -SOCKOUball . ... eoveeee s ieeaeaeenn s 2 . ‘ . \ : §
31 C 56210 SPRING - S0CKEE . . . ..o eeeeoeeeieeenieeaeanleneannn.ss 1 .
32 C 56209 . SEAT -50cketspring ..........coovieiiiiiiiiininniianinn, ot
B G 45175 CLAMP ASSY -socketassy ................. e : 1
16 836 BOLT-1/2"x2-1/4" N.F.hex .........oveenn... AU 1 - .
<Z N 1322 104 PIN - cotter, 37167 X3” . .oiiiiit it 1 ’
35 C 55889 STUD - ball, socket & cylinder. ............................... 2- : :
% 13 410 BOLT - 1/4" x5/8" N.C., heX . ....ovvreneireieiniinennn.. 4 : '
37 92- 4 4 i

LOCK WASHER - 1/4"SAE ...........oi i vaa s

o



- - "y

rt ) T T, - i -
. B . . T, B ! .
' - . - i R i . 4‘ h -
. . . '
!

. ’ ~ ) ) .
% | - © s - . . .
) i . 43" LAWN TRACTOR MODEL 1114 AWS ’ , 5
. X3 ' . S ' -
1 . N [
[ - ’
. ! CHASSIS AND HOOD ASSEMBLY
44 |1 1\ ") ( - )
* REF, —— . key#  pat# @ - description qty.
KEY#41 \ - . .
! 1 casbes FRAME,LF MAIN P920/F4380 - v
; 2 C35085 . FOOTPADLH | _ 1 .
ok 4 [ 3 3 C350686 FOOTPAD,RH 1
T § i 4 C35087 - FASTENER, RATCHET 12
Grille Azsembly : ‘ -5 C35068 BRKT.GRILLE, LH. . ~ - 1
e A aee e A P U BN A & . €35069 BRKT GRILLE A.H. . ; 1
7 35070 .. BRACKET, FRONT AXLE - - 1
: C35071 -, SCREW, 5/16-18X.75WDFLLK GR5 5
. | ‘© C36072 NUT, 5/16-18 HXWDFLLK - 5
. . : . 10 . . C35073 - " GUIDE, BELT, AIDER L1
" 1" C34798 NUT, 5/16-18 REGHEXCTRLK ‘ 1 \
‘ 12 C35074 - ' BOLT,.625X2.180 HHSH 1/2-13KC 1
‘ ‘; , 13 - 35075  NUT, 1/2-13 REGHGTRLK 1
. 14 €35076 . SCREW, 3/8-16X3.00 HHC GR2 - 2 .
! : 15 C34997 - WASHER,.39I0X1.25DX.07 BELLVIL 2
{ . 16 C34814 NUT, 3/8-16 REGHXCTRLK 2
v ; .17 34817 . . SCREW, 5/16-18X .88 HHC GR2 2
; ‘ 18 C34798 NUT, 5/16-18 REGHEXCTRLK - - 2
. 19 Cc35077 GUIDE,BELT SHORT 15* WHEEL ~ 1
, : 20 C35078 T NUT, 5M16-18 HEXJAM T 1
21 €35079 NUT, 3/8216 HEXKEPS 1
22 35080 | CONSOLE DYNA LF SOF P-LIFT A
23 C35081 - -RIVET, POP .187DIAX .450LG ST 1
o+ 24 C34848 - SCREW, 5/16-18X .50 WAHHTAP 1
: 25 C34794 SCREW, 1/4-20X .50 WAHHTAP . 12
26 35082 DASH o 1
c , : 27 C34794 SCREW, 1/4-20X .50 WAHHTAP L2
Lo {. C 28 C34834 SCREW, 1/4:20X 63 HHWATAP . 4 -
, 29. C35083 . NUT, 1/4-20 WDFLLK TOPLOCK 4
i . 30 C35084 DASH,PLAIN SUS W/CHOKE 1
K] C34834 SCREW, 1/4-20X .63 HHWATAP 2
32 €35083 NUT, 1/4-20 WDFLLK TOPLOCK 2
33 €35085 HOQD, H-18 TWIN ENGINES '
- 84 C36086 FOAM HOOD BAFFLE 1
35 - £35087 PANEL,SIDE,HOCD,LH H-10,-18 1
36 C3E088 PANEL,SIDE,HOOD RH H-10,-18  ~ 1
37 C35089 SCHEW.%OJSX .50 WAHHTAP 8
as C35090 CLIP, U-TYPE, TINNERMAN 1
39 C35091 SPRING, HOOD SINGLE CYL 1
40 - 35092 BRACKET,ACCESS COVER 1
‘ 41 C35093 - SCREW, 10-24X.50 WAHHMA 1
" 42 C35094 ' NUT,#10-24 HEXNYLLK : 1.
- 43 C35095 ASSY,GRILLE G-13 LOWES 1 .
- 44 C35086 GRILLE, : 1
a5 €35087  ° LENS® o 1
48 C35098 DECAL, REFLECTOR,GRILL.G-13 1
47 . C35380 . SCREW, # X .50 PLASTITE © 3
48 C35100, ¢ SCREW, 1/4-10% .75PHPNTAPGR2 8
49 35101 BOLT, .375X .500 HHSH 516-18 2
- 50 C34798 ,» NUT, 5/16-18 REGHEXCTRLK 2
51 C€35102 BRACKET GRILLE 2 HOL 1
52 c3s100 - SCREW, 1/4-10X .7SPHPNTAPGH2 . a s
53 €35103 LANYARD,HOOD 11.75LG H15 VANG. 1
54 C35104 PIN, CLEVIS 672LGX.248DIA 1
55 €35105 'WASHER, FLAT .281X .75X.090 . 1
. s - C35108 PIN, HAIR .072 DIAX1.13LG 1
REF. 57 €35107 SPRING, HOOD LATCH _ 1
STEERING PG, , : ‘ 1 S

A C. FRONT AXLE ASSY, . 9 , -

" . : . !
. ' ' I g

4] ' )

Printed in U.S.A. - . ) : May 1991




oy

4

REF.
SEAT & HARDWARE

3

" CUSTOMER ASSY. PG.

ot g e

e LT

Printed in U.S.A.

C35122

2

43" LAWN TRACTOR MODEL 1114 AWS

.._CH __$S|S_A HOOD ASSEMBI.Y

pan#" description
C356110 PLATE, SEAT F-5 SF & LF
c35111 BRACKET, F-5 SEAT SUPPORT
C34816 BOLT, 437X .156 HHSH 5/16-18
C34798 NUT, 5/16-18 REGHEXCTRLK
C34796 SCREW, 5/16-18X 63 HHC GR2
C34798 NUT, 5/16-18 REGHEXCTRLK
C35112 SPRING,SEAT 2.63LG,1.490D
C35113 CLAMP,SPRING 1.1771D
C34808 SCREW, 1/4-20X .75 HXWATAP
C35114 COVER,SEAT SPRING 1.5IDX1.0LG
C35115 FENDER F-5 LF SOF,SUSP.
C34794 ( SCREW, 1/4-20X .50 WAHHTAP

C34802 “,  SCREW, 6/16-18X1.00 HHC GR2
C35116 \|  WASHER, FLAT 375X .88X.082
C34788 . NUT, 5/16-18 REGHEXCTRLK
€35117. " TRIMSTRIP,BLACK-

- €35118 BRACKET,COVER F-5 SOF
C35119 GOVER.PLASTIC LF HYDRO F-5
€35120 SCREW, 1/4-15X.44/.53 HILOHHWA |
C35113 GLAMP, SPRING 1.177ID
C35120 SCREW, 1/4-15X.44/.53 HILOHHWA'

WASHER, FLAT 281X .63X.065 |

5‘3“

o
<

[ I BN A R

WRRR = - N0 AR =N
: w
1

o T May 1991



" . ' iy H . . ' - - »
. , ‘ . B

] ‘ | | ' : , | 43" LAWN TRACTOR MODEL 1114 AWS - ° 9

,, MOWER SUSPENSION ASSEMBLY S

/ ) key# pan# description , qty.
. N i
_ 1 35123 BRACKET.GLUT-ENGAGELEVER 1 -
2 cas124 _SCREW, 518-18X1.00 HHC 2
‘ a 34876 . WASHER, FLAT 344X .60%.065 2
£ 34798 N NUT, 516-18 REGHEXCTRLK 2
R 5 C3s5125 ASSY,CLUTCH LEVER 1
.8 €35128 BEARING,FL .503IDX. 62800 1
: 7 C34908 PIN, HAIR 001 DIAX1.66LG A 1,
. 1 f Ca5127 BRACKET,SWITCH ENGAGE 1
. [} C34800 SCREW, 516-18X .75 WAHHTAP 1
. J , ; . 10 €35128 BRKT,CABLE RETAINER 1
. ; 1 casiza : - PULLEY, .008X.305 NYLON 1
S K ‘ 12 C€36130 BOLT, 375X 375 HHSH 1/4-20 1
P e I : : ¢ 13 C34806 . NUT, 1/4-20 REGHEXCTRLK 1
. / 14 35131 BRKT, FRAME CABLE 1
. : 15 C35132 SCREW, 1/4-20% .75 HHC 2
, 16 C34806 NUT, 1/4-20 REGHEXCTRLK 2
7 17 36133 ABSY,CABLE, BLADE ENGAGE 1
.. REF. U . 18 35134 NUT, 1/4-28 HJAM 1
T -CHASSIS & HOOD PG, / i 19 C€34800 ' SCREW, 516-18X .75 WAHHTAP 1
FENDER ; ‘ 20 C35334 TIE, CABLE BLACK NYLON 1
""""" REF, - g ; o ggg:gg ﬁﬂiﬁ“&iﬁr SIDE . B 1
. o 22 LINK, . .
o CUSTOMERASSY.PAGE  / ; 2 C35124 . SCREW, SNE-18X1.00 HHC 1
' o 1 . 24 C35139 ADJUSTING NUT - 1
25 34798 NUT, 546-18 REGHEXCTRLK 1
26 34892 WASHER, FLAT _5311.06X,005 2
' 27 €34908 ' PIN, HAIR .091 DIAX1.65LG 2
Py €35140, BRKT,AEAR, HANG,SUSP. : 2
29 C34857 BOLT, 515-48X .63 CARR 4
a0 C34798 . NUT, 516-18 REGHEXGTRLK 4 o
1. C35141 ¢ BRACKET HGT/ADJUST SUPPORT 1 .
’ ' az C35006 SCREW, 5M16-18X .75 HHC 3 : '
. a3 C34798 NUT, 54618 REGHEXCTRLK 3
ELECTRICAL PG. a4 C35142 . BRACE, FENDER F-5 SUS
- SOLENOID * | - 35 C36124 SCREW, 51 6-18X1.00 HHC 1
. . a8 €34899 WASHER, FLAT .233X .87X.119 1
{ ; i | . a7 €34798 NUT, 516-18 REGHEXCTALK 1
Lo ' a8 C35124 SCREW, 54 6-18%1.00 HHC 1
- 38 . C34798 NUT, 5/15-18 REGHEXCTHLK 1
! 40 35143 QUADRANT HEIGHT ADJUST 1
41 C35006 SCREW, 516-18X .75 HHC 2
a2 C24798 NUT, 516-18 REGHEXCTRLK 2
43, Cas144 HANDLE,LIFT SHORT BLK 1 - .
44 Cas5t45 BOLT, 500X .270 HHSH 516-18 1
45 C35148 WASHER, FLAT .506X .75X.024 1
45 C34960 NUT, 51 6-18 HWDFLCTHLK 1
- a7 c35147 . PAWL, HEIGHT ADJUST 1
. o . 48 35145 BOLT, 500X .270 HHSH 546-18 1
. 49 C34960 NUT, 5/16-18 HWDFLCTARLK 1
50 casTas POINTER Z-PL 1
Lo : " . 51 C35148 WASHER, EXLK.195X.41X.03 N
! i . 52 €34868 SCREW, #¥8-32X .38 HHWAT , 1
- ., it - 53 C35150 ROD,ACTUATOR-SHORT 1
: R 54 35151 SPRING, HEIGHT ADMUST Yo
- . NN . 55 £35152 KNOB, HGT ADJ PUSH BUTTON 1
e £y DN ; 56 C35153 GRIP 750 OD W HOLE 1 .
. = ~ ¢ 57 C36154 BRKT, CABLE RETAIN 1
S 58 C35129 PULLEY, .506X.305 NYLON 1
N 59 35130 BOLT, 275X 275 HHSH 1/4-20 1
R 80 C34806 . NUT, 1/4-20 REGHEXCTRLK 1
81 C35156 CABLE, LIFT 21.70F-5 20%8-8 1
e 62 C35156 PIN,CLEVIS .310DIA+.475LG 1
‘ 63 C35157 RING, RET E .31X.24 1 p
- - 64 C35158 . NUT, 14-20 REGHEX 1 . :
65 C35159 CLEVIS 1 9
] C35160 SCREW, 5M16-18X .56PHPNMA BKPH 1
- 87 C35161 WASHER,.3441DX1.50DX.09 CU BPH 1 !
CHASSIS & HOOD PG &0 35162 " NUT,S5H6-18 50 i 1
MAIN FRAME 59 C35129 PULLEY, 906X.305 NYLON 1
70 - €C35163 PIN, CLEVIS .38 DIAX1.00 LG 1
. ' n 34908 PIN, HAIR .091 DIAX1.66LG 1
72 C34825 CLEWIS, LUFT CABLE 1 -
EN 73 C34824 NUT, 1/4-20 REGSQ . b
. 74 C34826 PIN CLEVIS 312 X 812/ 1
‘ 75 C35164 PIN, COTTER .090/,.086X,75LG 1
. (Y \ 76 C35165 LIFT GOVER-3%" F§ 1
! 7 €35156 SCREW, #10 X .75 HHPLAST , 3 .

Printed in U.S.A. - - . ] May 1991




4 ' . : b
10 . . } _ , , ’ - -
‘ . - . - 7 43" LAWN TRACTOR MODEL 1114 AWS 1
X - / . . ;- Loy FRONT WHEEL STEERING ASSEMBLY o
by o - I ’ - .
> CUSTOMER ASSY. Pe. 5515 & HOO PG : : " key# ' pert description ; oy
DASH - ‘ - - }
& HARDWARE o ! - 1 * AXLE FRONT ASSY SUS 4WS LF 1 !
.o 1 . 2 C35167 ASSY,FRONT AXLE SUS _ 1
. 3 c35168 . SPINDLE BEARING 4
s 4 C35169 ASSY,SPINDLE RH LONG 1
. - 5 . C36170 ASSY,SPINDLE,LH LONG 1
. s ¥ C34917 RING, RETEX .57X.05TRU5133-75 2
T o 7 C35171 *  AXLECOQVER o . 2
‘ L s . . 8 C35172 TIE ROD ASSY 19.81LG W-SECTION 1 ,
T w P ENRL Ta . 9 C35173- * SCREW, ¥8-16X1.75 HHC 2 .
!;’ e S RGY ’ PR 10 . C34861 " WASHER, REGSPTLK.393X 68X.10 2
PR Lot R e B ' SR 11 C35174 NUT, 3/8-16 REGHEX 2 .
[\,.\__\_,‘,- RN i TS S - " 12 .C35175 ASSY SECTOR GEAR 4WS LF 1
OSUACR- S Ta G : . ~ 13 .C35176 BUSHING,SECTOR GEAR 4WS LF¥% . 1
4 > - U , 14 . €35177 . SUPPORT.SECTOR GEAR 4WS LF 1
‘ - L , 15 €35178 SCREW, 1/2-20X3.00 HHC 1 )
) : C . - 16  €35219 NUT, 1/2-20 REGHXCTRLK 1
REF. To : L : : 17 C35180 , BEARING FLANGE 0.5 BORE 1
CHASSIS & HOOD PG : : ; 18 C35071 SCREW, 5/16-18X.75WDFLLK 2
’ “MAIN FRAME . L o 19 C35072 NUT, §/16-18 HXWDFLLK 2
. : 20  C36181 DRAG LINK 625 DIA LF 4WS i
21  C35182 NUT 3/8-24 REGHEXJAM 1
22  €35183 . BALL JOINT 3/8 THD SHORT STUD 1 ‘
- 23 (3514 © NUT, 7/16-20 HXJAM 1
24  C36185 . JOINT, BALL ASSY 7/16-20 1 i
-~ 25  C35188 NUT, 2/8-24 WDFLHLK WHIZ | .
26  £34892 . WASHER, FLAT .531X1,06X.095 1
27 C34881 WASHER, REGSPTLK 459X.78X.12 1 -
(N N 28  €35187 NUT, 7/16-20 REGHX 1
) 29  C35188 ° SHAFT, STEERING 4WS LF 1
30  C35189 . PINION STEERING 1
31 C35180 " PINDOWELSTREROLT 1
32 C351:N WASHER,FLAT 1.38 X .51X.043 ’ 1 .
REFER TO 33 C35192 WASHER, FLAT .804X.75X.059 1 .
, a4 €34979 RING, RET E .39X.04TRU5133-50 1
CHONT AL E 0D PG . 3 - * . TIRE & AIM, PU 15X6.0X6 TURF 2
SUPPORT /‘ 38 (34920 VALVE STEM" 1
. : : 37- C3s5193 WHEEL W/BRG. 1
38 - C€35194 BEARING 1
. 39 . . TIRE
40  C35195 WASHER, FLAT .755X1.31X.07% 4
41 C34917 RING, RETEX .57X.05TRUS133-75 2 .
42 C34918 CAP HUB . 2 .

* Order Individual Parts

**Order Tires at Local Tire Dealer

Printed in U.S.A. IR May 1991




REF.

- ' CHASSIS & HODD PG
- - . MAIN FRAME
e .':@P:a\"\ -
-~ _E
e

REF.
STEERING, FRONT PG
SECTOR GEAR

1

) 43" LAWN TRACTOR MODEL 1114 AWS : 13 v
- REAR WHEEL STEERING ASSEMBLY
: . o .
key#  part# description ay. . ,
1 C35196 BRKT X-AXLE MTG e 2
2 C35234 ' | SCREW, 5/16-18%X2.25 HHC . ) 4 -
3 C34878 - WASHER, FLAT 344X .60X.065 4 -
43 €34798 NUT, 5/16-18 REGHEXCTRLK' 4 .
5 ' €351898 SCREW, 5/16-18X .63HWATAP : "4 e
& 35199 . BRCKT,STRG PIVOT W/DRILL HOLES ", 2
7 C34802 SCREW, 5/16-18X1.00 HHG 8
B €34878 WASHER, FLAT 344X .69X.065 . B .
9 C34798 NUT, 5/16-18 REGHEXCTRLK , - -8
10 €35200 BRACKET.STR PIVOT T2,
11 c35201 BEARING T4
12 €35202 U-JOINT ASSEMBLY 2 )
¢ 13 -£35203 HUB ASSEMBLY GREY 851 2
14 C36204 PIN, GROOVED .250 DIAX1.50LG 2
15 C35206 - PIN: STEERING HINGE - 4
16 ~ (C35206 BUSHING, SHOULDERED (QILITE 2
, 17, 35207 WASHER, FLAT .765X1.25X.042 PL 2
R C35208 BUSHING, SHOULDERED (OILITE 2.
.19 -C35209 FIN, SPRING.250DIAX 1.50LG HVPL 4.
"20 €35210 ROD ASM.,.DRAGUM . T .
2 C35211 -PIVOT, STEERING ‘ 1
- 22 35212 BOLT, .562X .340 HHSH %/8-24 1
23 Casga9 WASHER, FLAT 408X .B1X.065 : 1 .
24 35213 SPACER, STEERING SHAFT - 1 i
25 C35214 WASHER, FLAT .765X1,19X.048 2
28 34899 WASHER, FLAT 333X .87X.119 1 .
27 C35216 SCREW, 5/16-24X1.00 HHC 1
28 C36216 ARM HOLLEH SWING 4 W - 1.
29 - C35217 CAM YOKE ROLLER 1 .
N 30 C35218 SHOULDER BOLT CAM ROLLER  ° 1 ’ b '
31 35219 NUT, 1/2-20 REGHXCTRLK B 1
a2 C35220 SHOULD BOLT CAM FOLLOWER 1
33 34889 WASHER, FLAT .406X .81X.065 1
34 C35221 NUT, 3/8-24 HXCTRLK 1
35 C35222 SHAFT, STEERING PIVOT . . 1
36 35223 ROD, TIE #/2°D X 8.00LG . v
. ar ' C35224 ROD, TIE 1/2°D X 9.5L.G 1
38 £as5225 NUT; 3/8-24 LH THD REGHJAM 2
39 35226 HOD,TIE END LH ¥/8-24 EURO 2
40 C35182 NUT, a/8-24 AEGHEXJAM 2 -
41 35227 ROD, TIE END RH 2
42 C35641 SCREW, 3/8-24X1.75 HHC 1
43 C35221 “NUT, 3/8-24 HXCTRLK 1 .
44 C35229 ARM RW STR ERO RH 1
45 C35230 ARMRWSTRERQLH . i
46 C35231 SCREW, 3/8-16X .7SWAHHTAP BK 4
47 35232 SCREW, 3/8-24X1.25 HHC _ 2 .
' 48 34861 WASHER, REGSPTLK.393X.68X.10 2
49 Ca5221 NUT, 3/8-24 HXCTRLK 2
Printed in U.S.A. May 1991




14

REF.
ELECTRICAL PG.
GROUND WIRE
& HARDWARE

REF. -

t 20
CHASSIS & HCOD PG.
LNy MAINFRAME
\'G{\\\\\:\ i .
2, e q;..':_..gu,
Ty, 8 ey .
%ﬁ ",\ g L
"-\.\ -

—_—

e e L] Fd i x

s

A

43" LAWN TRACTOR MODEL 1114 AWS

MOTION DRIVE ASSEMBLY .~

key# " port# description ©
-1 c34516* TRANSAXLE ASSEMBLY
2 C34873 PULLEY, V4L 920TA-
3 C34908 KEY; WDRF 606 .750X.187X.312
"4 C34874 RING, RETEX .58X.04TRUS100-62
5 35233 BELT, VAL B7.254WS LF
.8 C35234 SCREW, 5/16-18X2.25 HHC GRS
7 C34B76 WASHER, FLAT .344X .69X.065
8 Ca4q798 NUT, 5/16-18 REGHEXCTRLK
9 C362356 BRACKET,STABILIZER
10 C34800 SCREW, 5/16-18X .75 WAHHTAP
1 C35054 WASHER, HVSPTLK .328X.60X.09
12 C34802 SCREW, &/16-18X1.00 HHC GR2
y 13 C34876 WASHER, FLAT .344X .69X.068
14 C34798 NUT, 5/16-18 REGHEXCTRLK
15 C35236 GUIDE, BELT 5/16-18THD
‘18 . C35054 WASHEH, HVSPTLK 328X.60X.08
17 C34798 NUT, 5/16-18 AEGHEXCTRLK
i8 34798 SCREW, 5/16-18X .63 HHC GR2
19 Cas237 WASHER, REGINTLK.320X.61X.03
20 C34798 NUT, 5/16-18 REGHEXCTRLK
21 C35238 LEVER,SHIFT,LWR 4350 LF
22 C35239 CLIP-SHIFT LEVER .62 ROD
' - 23 C35006 SCREW, 5/16-18X .75 HHC GRS
24 C35240 WASHER, FLAT .391X1.00X.125
25 C34798 NUT, 5/16-18 REGHEXCTALK
26 C35239 CLIP-SHIFT LEVER ,62 ROD
27 C35241 GUIDE, BELT 5/16-18THD
28 Cabk24a0 WASHER, FLAT 391X1.00X.125
29 C34798 NUT, 5/16-18 REGHEXCTRLK
30 C35242 BRACKET,PIVOT SHIFT LEVER
3 C35243 SCREW, 1/4-20X 62 HHC GRS
32 ' C34806 NUT, 1/4-20 REGHEXCTRLK
a3 C35244 LEVER, SHIFT UPPER SF 1/2-13TH
34 C35426 - SPRING, TORS, .56X.95X.095
35 . C34830 PIN, COTTER .125 DIAX1.00LG -
36 C35248 NUT, 1/2-13 HEXJAM
-37 35247 HANDLE 1/2-13 MOLDED
38, C35248 LINK TIEROD SHIFT P830-6 SHORT
39 C35249 SCREW, 38-16X1.26 HHC GRS
40 C34814 NUT, 3/8-16 REGHXCTRLK
41 C35250 BRACKET,SHIFT 5SP SF FEN HT
42 C35249 SCREW, %8-16X1.25 HHC GRS
43 C34889 WASHER, FLAT 406X .81X.065
44 C34814 NUT, 3/8-16 REGHXCTRLK
45 C34886 WASHER,.750X.250 SP-TRANSAXLE
Cc34887 SCREW, 1/4-28X .75 NYLHHGGRS

-

*See Transaxle Section

Ig.

ek RO b e b b ekt ok ek ek RO ORD b nh b ek b b b el ik kb ek ok et i md ok ek =R DI RS = B P ok e oh o
.

&

May 1991

£




16

REF,
STEERING PG.
HUB ASSY.

REF,

ENGINE

69

REF.
ENGINE SHEAVE
ENGINE PAGE

ENGINE PG.

o

(23
o'y
r

43" LAWN TRACTOR MODEL 1114 AWS

part#

36267

C35124
34899
c34798
35253
35254
€34980
35255
€35192°
£34979
€35266
35257
35258
34899
34798
34903
34902
€34905
C34814
C35269
C34993

.C34816

C34899
C34798
C35260 -
€34833
€34798
€35281

€34920
C35262 -

€35263

- -

MOTION DRIVE ASSEMBLY

description

GUIDE-BELT/DRAGLINK LF 4WS
SCREW, 5/16-18X1.00 HHC ‘GRS
WASHER, FLAT .333X .87X.11%
NUT, 5/16-18 REGHEXCTRLK
PLASTIC EXTRUSION-BELT GUIDE
PEDAL ASSY,BRAKE/CLUTGH LF
ROD,PIVOT .50 OD+4.441L.G " -
SPAING, BRAKE PEDAL
WASHER, FLAT .504X .75X.059
RING, RET E .39X.04TRLI5133-50
PAD, CLUTCH BRAKE W/PRINTING
ARM,!DLER TRACTION DR. LF
BOLT, .625X .135 HHSH 5/16-18
WASHER, FLAT .333X .87X.119
NUT, 5/16-18 REGHEXCTRLK
RETAINER,BELT
PULLEY, IDLER V4L 3.06X% .62
BOLT; 3/5-16X1.50 CARR GR2
NUT, 3/8-16 REGHXCTRLK
~ ROD, CLUTGH
BRACKET, BRAKE ROD
BOLT, ..437X .156 HHSH 5/16-18
WASHER, FLAT 333X .87X.112
NUT, 5/16-18 REGHEXGTRLK
ROD, BRAKE P20 4WS LF 23,50
NUT, 5/16-18 HEXKEPS
-NUT, 5/16218 REGHEXCTRLK
+. .. SPRING,CLUTCH .113X.750X8.75
TIRE & RIM, PU 20-10X8 SILBSC
VALVE STEM
RIM, WHEEL
TIRE &
SCREW, 1/2-20X .50 HHC GR?2

" Order Individual Parts

‘POrdef Tires at Local Tire Dealer

Printed in U.S.A.

¥

e d ) mh omk ek b b et ek eh eh b ok ek ek md ok ok ok ek B G ok mh mded b ek ok ek

17

a
<

o

May 1891



18

&

" 43" LAWN TRACTOR MODEL 1114 AWS 19
. ) .
ENGINE AND CONTROL ASSEMBLY
L key# part? description qty.
1 C34537" ENGINE - 14 HP . 1
2 C35264. SCREW, 3/8-15X1,25 WAHHTAP 4 = |
. k<] C35265 . WASHER, EXLK.384X.69X.04 1 : |
co. 4 C35266 HEAT SHIELD VAN ENG . .-1
5 C34971 > SCREW, 10-16X .50 DRILLTITE ‘ 4
6 C35267 MUFFLER 15HP B&S VANG.H10/G13 1
7 Cas268 EXHAUST TUBE ASM, RH 1
a8 C35269" EXHAUST TUBE ASM.-LH 1
8 €35270 BRAGKET, MUFFLER - . 1
10 C35071 SCREW, 5/16-18X.75WDFLLK GR5 2
11 C35072 « NUT, 5/16-18 HXWDFLLK 2
iz C34a808 SCREW, 1/4-20X .75 HXWATAP - 4
13 C€36271 PLATE,GUIDE . . 2
14 €35272 HEAT SHIELD,MUFFLER 1
15 C35273 U-BOLT & PLATE ASSY 2
16 C35274 JU-BCOLT 1/4-20 X1.0X 1.75 1
17 C35275 PLATE, U-BOLT " 1
18 C35158 -NUT, 17420 REGHEX - 2
19 C35568 . - WASHER, REGSPTLK.263X.49X.07 4
20 C35277 PULLEY,ENG 4.400FF/5.000/3.00D 1
- 21 €35278 KEY, SQUARE .250SQX5.00LG 1
22 C35279 * 'SPACER,1.01X1.484 ENGIN PULLEY 1
23 C34925 WASHER;.9801D0X1.380DX 437PILOT 1
24 C34881 WASHER, REGSPTLK.450X.78X.12 1
25 C35280 SCREW, 7/16-20%5.00 HHC 1
26 ~C35281 TANK,FUEL 2GAL CLEAR 1
" : 27 C35100 SCREW, 1/4-10X .75PHPNTAPGR2 6
o 28 C34965 © GAS LINE .25ID BULK LENGTH 10" -
o e T ] 29 C34966 . CLAMP, FUEL LINE 2
Selng SN 30 *C35282 GAS'CAP 1-1/2-7 THD ~ 1 J
23y 3 €35283 ROD, UPSTOP i
J.\: S 32 C35284 NUT, 3/8-16 HWDFL WHIZ-LOCK ZN 2 '
: 33 C35285 NIPPLE /8-18 NPT X 4~ 1.
. 34 C35286 CAP, PIPE 3/8-1B NPT 1
d 35 C35287 JOHL SENSOR, BAS TWIN CYL. 1
36 C35283 CONTROL., THROTTLE 33.5L.G BS VAN 1
“wd 37 C35289 SCREW, 10-24X .63PHPNMA GR2BK 2 “
; . 4 © 38 €35290 NUT, #10-24 HEXKEPS 2
P NRNES 39 C35011 RETAINER, .311DX.62X.03 WIRE 1
ey 40 €35291 KNOB,ROUND THROTTLE 1 .
CHASSIS & HOOD PG Lﬁi 41 -£35292 CONTROL,CHOKE 35.25LG 1
*Sea Engine Section
18 S .
17 (
16 S N ' :
5 5
3 24
) P f'
) 25 " ‘
(7 )
i
% Printed in U.S.A. ‘ ' May 1991
!
|




43" LAWN TRACTOR MODEL 1114 AWS

PRE-PAINTED DECK ASSEMBLY

key# peart#
1 C35293
2. C35294
3 C356285
4 C34798
5 C34856
6 C34798
7 C35296
8 C35295
> C34798
10 C35297
11 C35006
12 C34876
13 C34798
14 C35298
i5 C35006
16 C34878
7 = C34798
8 C35299
_ C35
20 876
21 C343960
22 C35300
T 23 C35301
24 - (€34983
25 C34885
28 C35302
27 C34983
28 C35303
29 C35304
30 C34988
31 C34990
32 C34991
33 C34992
a4 €35307
35 €34798
36 C3a5308
37 C35295
38 34798
39 C35309
40 C35139
41 C34802
42 C35311
43 C34798
44 . €35312
45 C35295
45 C34798
47 C34313
48 C35314
48 €35295
S0 c34798
51 C35315
52 C34997
53 C34998

Printed in U.S.A.

description

MOWER DECKS, RIDER 43
TOE GUARD - .
SCREW, 516-18X .63 HHC,

NUT, 5/16-18 REGHEXCTRLK
SCREW, &/16-18X . 7S HHC
NUT, 5¢16-18 REGHEXCTRLK
BRACKET CHUTE MOUNT
SCAREW, 5/16-18X 63 HHC

NUT, 5/16-18 REGHEXCTRLK
LIFT BRACKET, REAR,RH
SCREW, 5/16-18X .75’ HHC
WASHER, FLAT .344X .69X.065
NUT, 5/16-18 REGHEXCTRLK
BRACKET,DECK LIFTREAR LH
SCREW, 5/16-18X .75 HHC
WASHER, FLAT .344X 63X,085
NUT, 5/16-18 AEGHEXCTRLK
BRACE IDLER

SCREW, 5/16-18X .75 HHC
WASHER, FLAT .344X .69X.065
NUT, 516-18 HWDFLCTALK
QUILL ASSY, 36/39/40/43 A
SHAFT/SADDLE 36* .
BRNG, BALL

DUST SHIELD

QUILL GASTING (1046)

BRNG, BALL .
SPACER,3.797L.GX.668IDX.B80D
SPACER,.438L.GX.9320DX.6721D
PULLEY,26/36" QUILL

SPECIAL WASHER

NUT, 7/16-20 WOFLLK

SCREW, 5/16-18X .83 WAHHTAP
SCREW, 5/16-18%1.38 WATAPGR
NUT, 5/16-18 REGHEXCTRLK
BRACKET FRT.

SCAEW. 5/16-18X .63 HHC

NUT, 5/16-18 REGHEXCTRLK
LINK BRACKET,DECK FR
ADJUSTING NUT

SCREW, 5/16-18%1.00 HHC
WASHER, FLAT .328X1,06X.062
NUT, 5/16-18 REGHEXCTRLK
BRACKET,GAGE WHEEL LH
SCREW, 5/16-18X .63 HHC

NUT, 5/16-18 REGHEXCTRLK
BRACKET.GAGE WHEEL R.H.
BRACKET,STABILIZER

SCREW, 5/16-18X .63 HHC

NUT, 5/16-18 REGHEXCTRLK
BLADE, 21.70 HIGH-LIFT -
WASHER,.38IDX].250X.07 BELLVIL
SCREW, ¥/8-24X1.00 NYLHHC

"

RO O) RY 63 £ mt =s L3 €0 & PR3 NI RO A —= 5 £a % —= s f b ok b bt mk e b ek ek PRI RI R ok B RO B s R I RS e RO PO — PR3 bt D e,

e
=

21

May 1991




: PRE-PAINTED DECK
’ IDLER BRK.

) 30

REF. i

CUSTOMER

ASSY. PG.

P

CUSTOMER
ASSY. PG.

" REF.
CUSTOMER
ASSY. PG.

. REF.
CUSTOMER

ASSY. PG.

REF.

CUSTOMER

4 L
LS IEH = Y s

ASSY. PG.

§

\G
N\

7

%

-

CUSTOMER
ASSY. PG,

R

——

key#

EO~O AL W@ER -

-
[ ]
‘3."-\

43" LAWN TRACTOR MODEL 1114

-

part#
-

C35316
C34908
C35317
C34953
NSS .

€34951
C35318
£356319
C35240
€35284
C35320
£35290
C€35322
C35323
C35324

35458

C35326
C35327
C35319
c34861
C35174
C35328
NSS

C34951
C34950
C34796
C34B876
C34798
C35329
£34806
C34901
C34798
C35330
€353
C34796

' C34876

C34798

-

FINAL DECK ASSEMBLY

description }

- DECK 43" MOWER ASSEMBLY

ROD, DECK HITCH Z-PL.
PIN, HAIR .08t DIAX1.66LG

" ASSY.IDLER ARM

RIVET, OVSET .187DiAX .50LG.

ARM IDLER (NOT SERVICE PART, ORDER KEY 4)

BRAKE PAD - HARD - 232AF
BOLT, .500X2.15 HXHDCPSH
WASHER, FLAT .391X1.00X 202
WASHER, FLAT .391X1.00X.125
NUT, 3/8-16 HWDFL WHIZ NUT
U-BOLT - '

© NUT, #10-24

NUT, #10-24 REGHXCTRLK
GUIDE, BELT, IDLER ZINC
SPRING, TENSION 5.00LG .
PULLEY, IDLER BFF 4.00 WIDE FL
WASHER, FLAT .392X1.25X.09"
BOLT, 3/8-16X2.00 CARR
WASHER, FLAT 391X1.00X.125
WASHER, REGSPTLK.393X.68X.10
NUT, 3/8-16 REGHX

BLADE BRAKE ASSY.

BRAKE ARM {NOT SERVICE PART, ORDER KEY 23}

BRAKE PAD
RIVET

SCREW, 5/16-18X 63 HHC
WASHER, FLAT .344X .69X.065
NUT, 5/16-18 REGHEXCTRLK
ROD, BRAKE ’

NUT, 1/4-20 REGHEXCTRLK
SPRING 071 X 62X 4.37
NUT, 5/16-18 REGHEXCTRLK
BELT, V 5L 86.00 KEVLAR
GUARD, BELT LH PLASTIC
SCREW, 5/16-18X .63 HHC
WASHER, FLAT 344X .69X.065
NUT, 5/16-18 REGHEXCTRLK

*Order Individual Parts

-

Printedin U.S.A.

AWS

)
=

L3 03 €F —& b b =k ok mmk mmk ok ok ) b wk kel kL 4k omd omk B R —b ol ok b ik ok ek B o~k ek Ak

23

May 1991




24

B

43" LAWN TRACTOR MODEL 1114 AWS,

key# pang
1 35332
2 C35030
a €356333
4 C350356
5 C35334
6 C36030 -
7 C35335 |
8 C3B6336
9 C35337
10 C35021
11 C35338
12 C35339
13 C35017
14 Cab340
15 35016
16~ C35022
17" C35023
18 C34806
19 C35024
20 C34922
21 - .C35640
22 C35334
23 35033 .
24 C34833
25 C35342
26 €35343
27 . 35334
28 C35344
29 C35345
30 (35346
31 C35347
-3z C35348
" a3 C35349
34 c35032 -
35 C35350
as C35024

a7zA €35036**
378 .C35351**

ELECTRICAL ASSEMBLY

description

WIRE HARNESS 14-18B&SVANG
PRESS CLIP,1.380LG 25510
ASSY,LIGHT WIRE-1/4 TURN

BULB, HEADLAMP .

TIE, CABLE BLACK NYLON 5.62L
PRESS CLIP,1.380LG ,255ID
SWITCH-IGN.(AFTER FIRE) 3 POSN
WASHER, REGINTLK 640X1.1X.05
NUT, §/8-32 HXHD IGN SWIT

+ KEY, IGNITION SWITCH

LIGHT SWITCH ONAOFF PANEL MNT
SWITCH,SNAPMNT NO .055/.116
SWITCH,SNAPMNT NC .055/.166
SWITCH,SCR MNT SP NO

SCREW, #12 X .50 PHPNHTAP
SOLENQID

SCREW, 1/4-20X .75 HXSEMMA
NUT, 1/4-20 REGHEXCTRLK -
NUT, 1/4-20 REGHEXKEPS
WASHER, EXLK 320X.61X.03
NUT, 5/16-24 REGHEX

TIE, CABLE BLACK NYLON 5.62
WIRE, GROUND, 12.5°

NUT, 5§/16-18 HEXKEPS

HARNESS LIGHT 2 I.L.

BULB, INDICATOR

TIE, CABLE BLACK NYLON 5.62
REGULATOR,SEN VOLT BS W/SENSOR
SWITCH, SEAT -
SCREW, 1/4-20X .38PHPNHMAGR2
BATTERY U1-9L 12VOLT 28 AMP HR

- ROD, BATTERY

RQOD, BATTERY, TOP

“NUT, WING 1/4-20 SMALL PLASTIC

SCREW,.1/4-20X .63 HHC GR2
NUT, 1/4-20 REGHEXKEPS
Fusé, 15 amp Spade Type

Fuse, 15 amp Cylindical Type

**Clyrindrical or Spade type fuses are included with the wirs hamess.

Printed in U.S.A.

o
< 4

-.A—me'—n-h'_L—LN-A—I.-.Q}N—L—&—INN_A.NN-‘M—I-I—A—A—A—E-A-LN-—AN—&N-I

‘:‘25 2

May 1991



e,

ey e o Dhaem v e

-

WO~ O & @R —

=
L]
. -
#

—
- O

12

13

15
16
17
18 -
19

] Printed in U.5.A.

| | .

43 LAWN TRACTOR MODEL 1114 AWS

part#

Ca5050
35049
C35352
C35353
C36354
35355
C35356
35357
'€35358
C35359
- C35360
C35361

C35362
C35363
C35364
C35365
C35052

DECALS

" description _

DECAL,NO STEP

DECAL, DASH,AH ISO

DECAL, DASH,RH IGN. WO LIGHTS
DECAL,CENTER,ENGLISH INSTRUCT.
DECAL,DASH,LH, THROTTLE H10/G13
DECAL CAUTION CONSOLE TOP LF

DECAL,CONSOLE RH
DECAL,CONSOLE tH
REFERENCE ONLY

DECAL, LIFT-DECK BLADE HEIGHT

DECAL SHIFT REV/NEUTRAL
DECAL, ALL WHEEL STEER
DECAL SHIFTER POSITION
NAMEPLATE, INGERSOIL

- DECAL, CUT-HAND WARNING LABEL
. . AEFERENCE ONLY
DECALHOCD SIDE RH 1114AWS
DECAL,HOCD SIDE LH 1114AWS -
DECALDASH,LH,BLANK H10/G13

o
=

B L T P i ]

May 1891,




c -

43" LAWN TRACTOR MODEL 1114 AWS = - : . 29
R ~ - CUSTOMER ASSEMBLY : ' s
) l‘,z"""._- " : . , , . X . . R °
. ) J- ] ‘ - G
. . ’ } key#  parlg : "decription . qty
. | , 1  C35386 ' scATMvis0 1 ‘
H Toe 2 C35367  STEERING WHEEL 14° EURO : . 1
P =3, Ca4are WASHER, FLAT .344X.69X.065 . 4
i 4 C35054 WASHER, HVSPTLK .328X.60X.09 . 4 .
! 5 C34856 SCREW, 5/16-18X.75 HHG - 4" ;
] .6 C35368 * PIN, SPRING .250DIAX2.00LG 1
: , 7 C350563 KNOB 1 |
-, 8 C35369 Ol TROUGH 1 ‘
oy 8 C34839 TORSION SPRING 1.
o ; 10 C35370 ,  ROD,PVOT 1
° : 11 €35371 PUSH NUT i -
* ‘ . 12 £34814 NUT, 3/8-16 REGHXCTRLK 2 .
13 34828 . BOLT, .500%1.300 HHSH 3/8-16 2
: 14 C35372 CHUTE DEFLECTOR - 1
g ‘: 15 C35373 DECK WHEEL . ’ 2
o A
;
. i i ';:
Vol .
i
4 - . <
N P - -
(V1) ’
. B 94 4
. ]

waPrinted in U.S.A. - '  May 1991




30 ' -

AT e s wee e o o

e e o

KEY
1
2
3
&
5
6
7
8
9
10
11-
- 12
.13
14
15
17
18
20
21
22
23
25
26
27
28
29
30
31
3z
33
34
35
36
37
ag
T ag
40 -
41
42
53
&4
45
46
47
48
49
50
51
52
53
534
54
55
56 -
57
58
59
60
61
62
- 64
65
66
67
68
69
70
71
75
76
77
78

, Printed in U.S.A.

PART NOQ.
34486
C28649
C34487
€34438
C34489
027562
€27553
C34490
C34491
34492

C34493

028652
€30500
19310
C34494
Q34495
34496
28667
34148
C28654
34497
C34147
34156
C19347
19352
C19345
28664
11205
28648

27570~

C286353
C27565
27563
C19354
C19353
28650
19357
C34498

C34147 -~

C19358
C34144
034499
C28651
G34300
+ C34501
C34502
C28658
G34503
C23657
C27555
C28656
C34504
C28660
C34505
C28661
C27556
C28662
C34506
34507
34508
Cc27588
€28663
C34509
C34510
28821
C34511
C34512
C34149
343513
C34514
C34515
C19316

43" LAWN TRACTOR MODEL 1114 AWS
C34516 TRANSAXLE ASSEMBLY

DESGRIPTION
- COVER - TRANSAXLE
BEARING - NEEDLE
CASE -~ TRANSAXLE
SHAFT - COUNIER ‘
SHAFT & PINION ASSY - OUTPUT
GEAR - QUTPUT .
GEAR - SPUR 15T
KEY .
COLLAR - SHIFTER
ROD & FORK ASSY - SHIFT
GEAR - BEVEL 42T
GEAR - BEVEL PINION,INPUT

GEAR - BEVEL |
GEAR - BEVEL PINION

GEAR -~ RING

PIN - DRIYVE

SPACER

BALL - STEEL 5/16" DIA.
- SCREW - SET 3/8"-16 X 3/8"
SPRING
RING - SEAL
SCREW - 1/4"-20 X 1-1/4" FLANGE,TAPPING
RING - RETAINER (PKG. OF 2)
RING - RETAINER
RING - RETAINER
WASHER - THRUST
WASHER - TRRUST
WASHER
"0" RING
SEAL - SQUARE CUT
BUSHING - FLAWGED
BOSHING - FLANGED
. DISK ~ BRAKE
PLATE - BRAKE PAD
PAD - BRAEE
PIN - DOWEL
WASHER- =~ FLAT
LEVER - BRAKE

-®

SCREW - 1/4"-20 ¥ 1-1/4" FLANGE, SELF TAPPING

BUT - LOCK 5/16"-24
HOLDER - BRAKE PAD
SHAFT - BRAKE

SHAET - INPUT

AYIE - 10" LONG

AXLE - 14-19/32" LONG
GEAR - SPUR 37T -
GEAR - SPUR 30T
GEAR - SPUR 27T
GEAR - SPUR 25T
GEAR - SPUR 22T
GEAR - SPUR 20T
GEAR - SPUR 127
GEAR - SPUR 20T
GEAR - SPUR 327
GEAR - SPUR 257
GEAR - SPUR 28T
GEAR ~ SPUR 30T

CHAIN - ROLLER NO. &1, 22 LINKS
SPROCKET - 10T
SPROCKET - 14T
PLUG - HEX HD. 9/16-18
WASHER -~ THRUST .
WASHER - THRUST s
RING - RETAINING
BRACKET - BRAKE LEVER
WASHER - THRIST . -
SPACER
SEAL - SQUARE CUT

_ DISK v
SPACER
‘SCREW-- 1/4"-20 ¥ 2-1/4" FLANGE, TAPPING
BEARING - BRONZE .

L]

31

a
N

o e ool A
a

N gt b ot ot et ) ek s fon ot ot ok ok b b i ek ot et Pt Bk Bk ek bt bt et b et b e bt b e bt BN e et B B et B AT AT e B Tl e s e e e e O Y e e e e

May 1991




A\

<

43" LAWN TRACTOR MODEL 1114 AWS 33
FLYWHEEL, CRANKSHAFT, CAMSHAFT AND PISTONS
REF. PART NOQ, DESCRIPTION : REQ'D
1 C 34371 SLIDER - governor . . ... .. ...ttt e e "1
2 C 34231 CAMSHAFT .................... 1
3 C 34383 CRANKSHAFT . ................. e e et e e 1
4 Cc 34211 KEY -flywheel ............... .. ..., B 1
5 C 34210  FLYWHEEL -includesringgear .. ........... .. ... oiviinn... 1
6 C 34331 GEAR - NG . . . e e e e 1
7 C 34288 NUT -flywheel . . ..................... et 1
8 C 34237 WASHER -flywheel ......... .. ... .. .. .. . i 1
: C 34326 SPACER - SCIeBN . .. ...ttt it it e e S 4
10 34287 SCREEN - flywheel . . ... .. ... .. it ittt i e enrans 1
1 C 34238 SCREW -screen.................. e e PR 4
12 C 34212  PISTON ASSEMBLY - standard (includes rings) .....:.............. 2
12 C 34213 ‘PISTON ASSEMBLY - .010"" oversize (includes rings) ............... 2
12 C. 34214 PISTON ASSEMBLY - .020"" oversize (includes {120+ ) I -z
12 C 34215 PISTON ASSEMBLY - .030" oversize (includes rings} ............... 2
13 C 34216 RING SET - piston, standard . .. .......... 00t mnmnnnennn., 1
13 C 34217 RING SET - piston .010"" oversize ............ e 1
13 C 34218 RING SET - piston .020" oversize . ....... vt tanenn. 1
13 C 34219 RING SET - piston .030" oversize . ......... ... ..ot imenenn.. 1
14 C 34221 PIN - piston, standard . . .. ... ... ...ttt initnnnr et 2
15 7 C 34220 LOCK - PIStON Pin ...ttt e e e e e e 2
16 C 34222 ROD - cOnMesting . . ... . ettt e e e e e, 2
17 7 C 34223 BOLT - connecting rod . ...... .........! . e 2
JGNITION AND CHARGING SYSTEMS
1 C 34289  ARMATURE - MagNnets . . ... vtve ettt ettt e 7
2 BR221798 TERMINAL - ignition cable . . . .. e e e . 1
3 C 34290 SCREW - mMOouUnting . .. .. v et et i ettt et ettt et i et e 4
4 C 34291 SPARKPLUG ............ [ e e 2
5 C 34324 BOOT -sparkplug . ....... ... .. e e 2
6 C 35344 REGULATOR -alternator. . . . ... ...ttt it et 1
7 C 34310 SCREW -mounting . .. ... ... i ittt ee e 2
8 C 34290 SCREW - mounting . .. ... e et 4
9 C 34303 STATOR - alternator . . .. ... .. i it et e et e 1
10 C 34306 TERMINAL - ground .. ... .. .. i i it it e e ]
1 C 34292 BOLT -mounting ........... e e e e e 1
12 CCB4293  NUT .ttt et e e e 1
 J
Printed in U.S.A. May 19971




34

oS

L
i

ENGINE BLOCK AND CYLINDER HEADS

REF. PART NO. DESCRIPTION REQ'D
1 C 34380 BLOCK - cylinder {alsoincludes Ref. 5, 6, 7). .....:............... 1
2 C 34191 BEARING - main ....... e e et e et e bt 1
3 C 34192 SEAL -0l ... . e e e, 1
4 . €C 34398 SCREEN - 0il pick-up . ... ..o it i i i e 1
8 - C 34239 PLUG - PIDE - ..ot i e e et e e e s 1
6 C 34327 DOWEL -crankease . ... .... 0 . ... 0ttt ittt UAR
7 C 34328 DOWEL -cylinderhead . . .. ... ...... ... ... . ... S UAR
8 C 34317 BAFFLE -breather .. . . ... ... .. .. ittt it 1

.9 C 34342 - LINER - exhaust port . .. .. i it i it sttt e e ) 2

10 C 34229 RETAINER -valve .. ..................... e e e 4

11 C 34400 PUMP - 0il . .. i e e e 1

12 C 34246 "OURING-pump ..., e e 2

13 C 34338 SCREW - PUMP MOUNLING . . .. oot ittt e e e m e s ne b eaaaenan 2

14 C 34193 HEAD -cylinder RRH., No. 1 ............ e e e e 1

15 . C 34184 HEAD -cylidner LH.,, No. 2 . ... ... .. ... ... i 1

16 - C 34348 SEAT -exhaustvalve .................. et et e e 2

17 . C 34347 SEAT -intakevalve. ... ................. e 2

i8 - C 34349 GUIDE -valve . .............. e e e e 4

19 C 34196 GASKET -head .......... ... ... .2

20 C 34202 BOLT -head . . ... .. i e e U 8

21 C 34195 WASHER - head bolt .. ...... e e e 8

22 C 34368 COVER-valve No. 2L.H. ... ... ... ... ... i i, 1

22 C 34369 COVER-valveNo. TRH. ... . ... .. ... . i, 2

23 C 34262 GASKET -valvecover .............. e s 2

24 C 34262 NUT -fock, valve cover . ... .. .. i i st e e 4

25 C 34261 WASHER . . e e 4

26 . € 34372 ROD-push,intake . . ... i i it i e 2.

26 C 34373 ROD - push, exhaust . ........... .. ... i eiiinnnnnnns 2

27 C 34377 SHAFT - rOCKer @M . . .. ittt ittt et ettt e e e e ) 2

28 C 34378 SUPPORT - rOCKer @M . . ..ottt ittt et et i e et e e 4

29 C 34259 STUD -rockerarm .. ..... e e e e e 4

30 C 34376 ARM - rocker .. ... .. T e e e e et e 4

31 C 34265 SCREW AND NUT - valve adjust. . ...... e e 4

32 C 34230 TAPPET -valve .. .................... e 4

33 . C 34346 SEAL -wvalve guide . . ... ... ... ... . e 4

34 C 34224 VALVE -exhaust . ......... e e e 2

35 C 34225  VALVE -intake.......... e e “ 2

36 C 34226 SPRING -valve. ...........: S e T 4

37  ° C 34228  RETAINER-ValVe SPFiNG . . ... .ovvvttt e iiinnns . 4

s !
Printed in U.S.A. . May 1991

:, 43" LAWN TRACTOR MODEL 1114 AWS . _ 35

¥



‘ ) : 43" LAWN TRACTOR MODEL 1114 AWS ; 37
. - OIL FILTER, FILLER TUBE AND DRAIN
,, - — O * | |
: | : o o REF. PART NO.  DESCRIPTION . : REQ'D
' ‘ ) 1 C 34403 TUBE -oil filler ... ... .. i 1
. d 2 . C 34402 SEAL -filler tube .. ... ...... ... ...t 1
. 3 C 34401 DIPSTICK ............. e A
4 C 34406 “O"RING -fillertube ............ ... ... .. ... ..., 1
! 5 C 34339 SCREW ............ e e e e - 1
! 6 C 34374 FILTER - oil ... . 1
1 7 C 34375  ADAPTER -oilfilter ................ v . 1
8 C .34239 PLUG-pipe .............. e e e e 1
-9 C 34361 - GASKET -adapter ...........cn i 1
10 C 34362 SCREW - adapter ......................................... 3
11 221- 86 REDUCER - pipe 3/B'' to 1/4" oil draln .......................... 1
12 C 19473 NIPPLE -pipe,oildrain ... ... 1
13 C 14906 GASKET-oildrain ...... ... ... .. .. . . . 1
E 14 C 14399 PLUG -0l drain . ... ... e 1
; 15 C 34260 STUD -adapter .............ccoiiiinnnnnnn, e e 1
i 16 C 34264  LOCKWASHER . ...ttt 1
, . CRANKCASE COVER AND GOVERNOR .
: 1 C 34384 COVER -crankCase . ................ i, 1
2 C 34208 . SEAL-oil ........ ... . ... .. ... ... ... e e e 1
3 C 34201 GASKET - crankcase COVer ... ........ ..ol nnnnnnn., 1
4 C 34323 WASHER - governor shaft .. ........... . S 1
5 C 34247 “O" RING - crankcase cover . ... ........o.0... e 1
- ‘ N C 34209  BOLT - crankCase COVER . .. ........uuvtinirsnnneannn e, 8
(3 ) 3 C 34203 PLUG -PIPE .. ooveenon, SR S 1
-8 C 34322 SHAFT -governor ....................... e 1
: a -C 34314 BUSHING - governor shaft ..., ... ... ....... .. ... . oo, 1
10 C- 34315 BUSHING -governorshaft . ............................. e 1
11 C 34240 SEAL - governor shaft ......... e e e e e e e 1
12 C 34321 PIN - oot er . . 1
13 C 34270 LEVER ASSEMBLY - governor. . .. ....cvvoeeomneinnnnn., e 1
‘14 C 34316 BOLT -1ever ..............c0uuuueon... e e e e R 1
15 - C 34275 - WASHER-lever' . ....................... e e e . 1
16 C 34319 NUT - lever .. ... e, 1
17 C 34267 SPRING - governor . . .. .... e e e e e e e e L 1
< 18 C 34397 SPRING -governedidle. ........................ e 1
19 C 34266 LINK -governor ...... ... ... .. ... .. iiiiniinrannnnn.., e 1
20 C 34271 ‘SPRING - governor tink . ... ... e e e e e 1
2 C 34269 BRACKET -governar control . .. ......... .. .. ... 1
22 C .34281 SCREW -bracket . ... ............. e e 4
: 23 BR221535 CLAMP -casing . ............. e T 1
! 24 - C 34292 SCREW -clamp .............. e e 1
| i
i
— ;
CF 1)
. ]
!
;i
3 " Printed in U.S.A. . ' : ‘May 1991




43" LAWN TRACTOR MODEL 1114 AWS . 39
3;:' } ( . ) CARBURETOR, MANlFOLD AND FUEL PUMP
L C 34392  CARBURETOR ........... e e 1
' 1 NSS BODY -catburetor . . ..o e e e e e 1
2 C 34396 KIT - choke ghaft ......... e e e e e M
3 NSS COLLAR - choke shaft (use overhaul kit). .., .......... e 1
4 NSS . SEAL - choke shaft (use overhaul or gasket kith ......... .. ..., 1
5 “NSS . 'BALL - locator (use overhaub kit), . .. .. ...l oL 1
6 NSS RETAINER - shaft (use overhaut kit} ......................... 1
.7 C 34395 FLOAT -fuel . ... . e e 1
8 NSS " PIN - float hinge (use overhaul kit} ...... e e e 1
9 NSS VALVE - fuel inlet (use overhaul kit) .......................... 1
10 NSS NOZZLE - (use overhaul kit) . . ... Yo' T 1
11 NSS JET - main {use overhaut kit} .., %8 . . .. .. ... ... . ... .. ..., 1
12 NSS ~ PLUG - welch (use overhaul Kit) . . .. ...........cooviuunnennn... . 1
13 NSS PLUG - welch {use overhaul kit) . .. ........................... 1
14 NSS VALVE - idle adjust {use overhaul kit} ......................... 1
15 . C 34388 SCREW AND SPRING - throttle adjust . . ....................... 1
16 C 34393 VALVE - throttle . . . .. f e e e e e, 1
17 C 343889 7 VALVE-choke ...... e e e e e e e e e, 1
18 . C 34387 SCREW -mounting .".. ....... e e e e 3
19 C 34394 KIT -throttleshaft ......................... e 1
20 .NSS - COLLAR - throttle (use overhaul kit) . . ....................... 1
21 NSS COLLAR:- throttle (use overhaul Kit) ... ...................... 1
22 NSS SEAL - throttle shaft {use overhaul or gasket kit} . .............. : 1
23 NSS RETAINER - throttle shaft {(use overhaul kit) ... ............. ... 1
24 NSS NOZZLE - fuel (use overhaul kit} ....... e 1
25 C 34410 PLUG - nozzle . .. ... i e e 1
o . ] 28 C 34411 BOWL ASSEMLBY .. ... . . e 1
S 27 NSS . GASKET - bowl (use overhaul or gasket kit) ................... : 1
. 28 C 34409 " SCREW - Bowl mOUNtING . ... coveeetin s oo eeeee e 1
29 NSS GASKET - sealing {use overhaul or gasket Kit) . o voree e e 1
30 - € 34398 ~ DRAIN -bow| ................... S T 1
31 C 34385 GASKET - mMoUNting . ...ttt e e e e e e 2
' 32 C 34391° SPACER -carburetor ..................ccu..... e 1
: , 33 C 34386 BOLT -mounting ................. e e e 2
‘ ' 34 .C 34236 BOLT -manifold . . . ... e e 4
- 35 C 34232 MANIFOLD - intake ........ g r e e e -1
36 C 34234 GASKET -manifold. . . .. ... . S 2
{ 37 C . 34408 SCLENOQID - fuel shut off . . .. ... ... .. .. . . .. 1
‘38 . NSS§ HOSE - fuel (use-C28937 cuttolength) .. ....................... 1
39 214- 251 CLAMP - hose .. ... e e 1
R 40 ° C 34300 PUMP -fuel ... .......... e e e 1
. 41 C 34332 SCREW -mounting . . ... ... .. . e 2
e : S 42’ C 34404 BRACKET -fuelpump ................... et e e T
’ i . : 43 C 34281 SCREW - bracket . .. ....... .. ...ttt . 2
| C L a4 C 34274 BRACKET - choke COMMIOl . . . oo oo e 1
’ ' 45 C 34268 " LINK-choke ............uuurnmuuinnnnnns e R 1
. . : ‘ : . 48 BR221535 CLAMP -casing ................ H P 1
. ' . B 47 C 34292 SCREW - clamp . .. ... e e 1
) . ‘ . : ' C 34412 KIT - carburetor gaskets (includes Ref, 5, 23,28 and 30) ............ 1
C 34390  KIT - carburetor overhaul ... ... ........ . L . 1

- . Printed in U.S.A. , May 199-1




K REF. PART NO

34359
34358
34363
34357
34360
34366
34356
34312
34407
34279
34381
34198
34200
34382
34329

I

Lo~ AWN=

O0O0OOQOO0O0O0O000000

Printed in U.5.A,

43" LAWN TRACTOR MODEL 1114 AWS . 41

AIR CLEANER AND CRANKCASE BREATHER : ot
DESCRIPTION ‘ ) REQ'D -
SCREW - mounting .. . ....... R FR R 1
COVER -aircleaner . ............ ... i, e . 1
PRECLEANER ............... S e 1
FILTER-air ........ ..o iimniiinnnanny e 1
BOLT-mounting ...........cc.oc... e e e 2
DEFLECTOR - breather .. ......... e e v 1
BASE -aircleaner ..................... e e 1
GASKET -aifcleaner .......:.o.vnvnnlininnnennenn.. PR 1.
BRACKET -aircleaner ............... .. ... . ... e i
SCREW -bracket ... ... . ... it enn s e 2
BREATHER ASSEMBLY . . ... ..... ... . ., B e '{{“ 1
GASKET - breather . ....... e e o1
TUBE -breather ..................... gt 1

SCREW - mounting . . .. ... e e e e 1

SEAL - breather screw ... ............ N e . 1

e

LY

wp

Ty

| ~ "May 1991




F ..'\
[3
g

; -1:
e ’REF.'

1

T~ 2

3

4

5

6

7

8

2]

10

11

12

}

.
B T P N rssTweytes FESSEETRIEPSUEES RS S

¥

Printed in U.S.A.

PART NO.

.C 34278

C 34282

.C 34283

C 34345
C 34318

C - 34350.

C 34332
C 34365
C 34279
C 34281
C 34325

" C 34301

BLOWER HOUSING AND ENGINE AIR GUIDES

“COVER - valley.

- TUBE - air inlet

'SCREW - blower housing : L y
SCREW - carburetor cover .. ... ..... e e e

43" LAWN TRACTOR MODEL 1114 AWS . a8

DESCRIPTION . REQ'D
HOUSING -blower .. .......... [ P ...
COVER -airguide (oyl. #1) . ... ... i i i e

COVER - aif guide {cyl. #2) .. ........ .

.............................................

PLATE -back ... .... e e e e e a e -
COVER - carburetor
SHIELD - stater .

.........................................

............................................

SCREW - mounting . . . . .. e e

cc ’
NP b b ol od =t
>3

....................................

SCREW - shield, starter .................. e N

May 1991



 a 0L ST, t e T Tt e T

43" LAWN TRﬁCTOR MODEL 1114 AWS' -
— T - - A R B [
@—-,,_,_ - —~— "o - ‘ a
B S | | GASKET SETS
65 J o ( - REF. PART NO. . "DESCRIPTION =
1 C 34297 GASKETSET -complete. ..........oooiuiuennninnnnnnnnn... 1
I 2 C 34196 - GASKET -cylinderhead .................0 0 ... ... ', .. 2
. § 3 C 34198 GASKET - breather ... ............ T e e 1
d ; 4 C . 34201 GASKET - crankease .. ............n.oeun.. PR foon 1
.‘ ., b C 34385 GASKET -cartburetormounting ..........0 ... it imnnner.o... .- 2
. | 6 C 34234 GASKET -intake manifold .. ............. ... . ... . u.. 2
- /@D L3 7 C 34246 “O7 RING S0l PUMP. ettt e et e e e e e et e et UAR
; 8 - € 34247 “O"” RING - crankCase COVEN . .. . .. v ittt i it ottt i e e e -UAR .
D“ 9 - NSS “O"RING -oil pick-uptube . .........i i 1 ¢
0 10 C 34261 WASHER - VaIVe COVET . ...ttt e e e oot 4
Q{) ' 11 C 34312 GASKET -aircleaner. .. ...ttt i 1
12 C 34329 SEAL - breatherscrew . ... ...... .. ... .. ..., e 1
13 * C 34262 NUT -lock, valvecover. ... ................... e 4
14 C 34351 GASKET -exhaust . ....... ... .. .. . it 2 .
15 C 34361 GASKET - oil filter adapter .. .......... ... .. . . . 0. . 1
16 C 34367 GASKET -valve cover-. . . .. ittt e e e s 2
17 C 34249 - BREATHER GASKET SET -includes Ref..3, 12 .................... 1
18 . C 34279 VALVE OVERHAUL GASKET KIT - inciudes Ref. 2, 10, 16, 19, 20 ..... 1
"a 19 C 34195 WASHER - cylinderhead bolt ... ............ ... .. ..., 8
BREATHER GASKET SET STARTER
. C 34284 STARTER - 12 volt . . . ... . e e e 1
| (3 L 1 C 34336 CAP ASSEMBLY -commutatorend .. .............. . .......... 1
S ! 2 C 34286 BRUSH ASSEMBLY . ...........0 . it 4q
3 C 34405 HOUSING - starter . ... ... et e e e e e e 1
4 C. 34313 -  ARMATURE - Starter . . .. ...ttt it ittt e et nee 1
5 C 342856 BOLT - thru . . . ..o e e e e e e e s 2
6 C 34364 SPRING - brush . . .. ... oot etnnie ., e 4
7 C 34335 CAP ASSEMBLY -driveend . .......... ... .. . it 1
8 C 30406 CLUTCH -drive . ... ... it e et e e e e 1
. L2 C 27424 TKIT - retainer. . . oo e e e e e 1
: o 10 C 27422 GEAR - drive .. ....... .. i e 1
EN C 34353 PIN - roll . e e 1
| 12 € 34263 BOLT -starter mounting . .. ... ... ...ttt inanran 2
] "
A
iy .
Yo
‘ L
i
: Printed in U.S.A. _ May 1991
R ] . _
_ | f



.

"

"NUMERICAL INDEX

i

"REF,

PAGE

-REF.

PART

REF.

PAGE

PART

REF. '

PAGE

PART PAGE REF. PART -

REF.

FAGE

NO.

NO.

NO.

PART
NO

PAGE
NO.

HO.

NO.

-NO.

NO.

“NO.

RO.

‘NO.

NO.

NO.

NO.

NO.

NO.

*
1732.&.35451 ~t choO M ONWD O W0 PO M OOOONOINON N 1269036 W WD
817?718223925521422#338711122332244234322326?8377?72?3354435222725&ﬁ

.

?5999975559519913355933551113391955335591937773777999351111759333399
— o ™~ [N o] ot O AN NN A A A - ot e O O vl e e vt £ = OO OO

v

67.456333:44986671113.&.66666566666116799902299999123538889?780025011300
HANNSNMNMOOOOMFORNB OO OSSR OO ONM ARG MO0 OOOO OO m A O WD I U DD
538388858888888888838888868888888888883888888899999999 NN OO
3 3 B s i - g b A i - B i A R R R
I MMM o

oM ™ L3 Mt Mg Mg 3333
DLoVLLVOLDULDL

ot
m Mo mMmmmom
(SN &RE] DoLLOLVLCLDDUDDLDOLDO

Cis
€34
C34
C34
C34
C34
C34
C34
C34
C34
€34
C34
C34
c34
C34

~F
™ o
L0

Cls4
C34
C3+4

s
4]
o

C34

<t 3
mmo [}
IR bk

5?5337518079& mamk-oh N F OO~ NN NN @O MO OO O WD .213602182250&326
HH NN O NN ORI NI T TN DA NNONORNDOFONAANOOTFNNMNOR A AP e D00 e P ol v s o WD

59557.7.5335557.7.7.999999933555555777711111111113339957351999535—/9555797
=t -y~ 1111111111112222222222222 — - 122 — — o ey

WV IFOOOo0OO00OMO 000D e D) Wme Mo oMo
-GN AR OO OOV N NNV YRV O

@O
O OO0 O0OOOO0O O™ mm e
[T Yl o O S N N N N L o N N e e o o N O o e T T LN N LN L L L A N L R L A L e
~F =3
L2
o

4#4&4&&&46#444 3 <t e IR

EECE R RCRC RO LT
T R R kR R A R
DOOOUOULLLOL

C34
C34
C34
C34
Cc3sa
C34
C34
C3a

- ~=+
monm 3
oo C

C34
C34
C34
c34
C34
C34
C34
C34
C34
C34

~F -
monm,m MmMmoOmoOom R RuNuluRuk mom
soooo CLoLULOLUD LLhooopo oo

n

. OO oy — T oM~ (o 0 @« L= o M~ W w .0157815789146012679056?
MmN A A SO A OO ™ 1172143132143493222 HN G INO A G 2 32NN N OO OO0 NSNS

v

- “Saew-r

_....5555511379599999999999750\45777.957.1999991.1111111111111111111«.111111111
R v A R T N N R N N R Ny R o Ny R e R N Ry R Eu Ry N Ko Rl R ARy R N N Ry Ry R e Ny R Nl e R R o N R R N o R R R Ry R S e Ry R R R K Rl

S

NMOROONO-NMISINNUAROO - NSO OO NMTNOR OO A NORONO A IMINOVONMO NI IO OVRODNMO I NM "
PR OO0 OO OO OO O OO MmO NN OOO 000000 =t

- 33333333333333333333333333-4.&:#.“..4&.14.&...4ru.-ﬂ..u..ﬂ-a,ru.fu.rqru.-ﬂ-a.u.&..a.4&45555555555555555

L e e R B F f ot o F o Tt
™ mm [w}
o

[:4] mMmmOMmmm
COOLLLLOLLOD

C3i4
C34

~t
Lyl
(&)

. C34
i ~C34
C34
C3is4
€34
€34
C34
C34
C34
C34
C34
C34
C34
C34
Cl4
C34
C34
C3i4
C34
C34
Cis4
C34

1
7
!

C34
C34
C3l4
C34
C34
C34
€34
C34
C34
C34

of o
Mmmm
v

Ci4
Cl4a

m o MOEomMmee
(SR &) DOOLOLOODDLOLODOLDO

™
(&)

B
-
4
i
i
El

— a0 Mga”
b
I O™ o - o2 oo — ne ™ o MO o o MmWwo~ Www
41.24114196178.1..44911851181&.51967116?711.5-.49;431116117;4215911368621221226

MO OMNOMNOMNO =N A NSO RRE AR OO ANAEMIN O SGD OB NN MW — o e o S = 00— 0N D N e RN e
NN I Ry R R o Ry A R B e B R U N B R R AN R o N RS T Nor RS S0 U IS S S N B U R B B S W o W T I R I g - SR g L B G T . R L T o W W W W )

(v}
’

HANNNOOROASOONNMMFOOROON TN T NONRODOOANDOOMAOTNOONDOOmM OO RO e NI O MDD M3
OO OO0 mrmm e e el S =S NN NNONOOOOOOMI T FTODNNNONOOOOOOOOIDOOONISN
I R Rl N o N o N N N N Nt N R N N N e N R N N S N R R o N R R R R R R R N R N N N R R R R R R e R R R R R R R R Rt A B R R R Rt R R R R R Bt
ES IR A I A S R R S
FPN MMM MO Mo e
QLUUUoOLLO CCCCC

~t -+ EEEEE A EC EE R RUEE SR B T R RS R P e R R A
oy, " 'm ™ & 1 07 -
oo &) | &RANE}

~F ¥ ¥
L Ror) mm [agRar Nt}
[SR&NE) Lo oLL SR &R &

C34
C34
C34
C34
C34
. C34
C34
C34
C34
C34

~+
¢!
(=)

€34

= L4
] ™
1S &

C34

~F b
Lat Bt Mg No N odd MmMmemoammm MMM ™ ™
LoDoOo oL LoD DOOY &} u

2
222233335&67455702 [ Ta I T ] — OO NOHEIRN-AmOtth O N O L]
5&111111111111333313233638158117551212l21113114212411192ﬁ123 1y 0 =i P e O

33333333333333555555399593357755755575555575779777973137933355533333
3333333333333333333333343333333ﬁ3ﬁ4333h3&&333333333344#33444&4433333

"t

0123455?890123456890124..467..8990667.799011223..455789014589911123&5678900

11111111112222222223333333333:4-4&:4141456656666666667777?778888888888899 ;

I I I P e St N O P I TN T S S e N I O N N O N N S NS N I N N N N N N N O o o N N O DI O DS OO S B O O e e ™

.4-4.4..4.&.4.4.4:“:4..4.4..4.a.a.rqna..a..ﬂru.hﬁnﬂﬁ.ﬂ.ﬂ.“&.;ﬂ.:uhua.ﬁ:ahh.ﬁrq.4.14ru,.;_.-..u.ra..ra.ru.-4.444&4;414:4.4.444:4:4:4.414:4&.1414:4.4

OOEOmOEAmOmOMea&Mmno oM, ™ ™ [ R L N R N e R R R N K N N N W N Nt R N W R s B Rt S R g ot MLt gl ot Bt Bt
Q [

L Bt mmmmm 2] MmO nmom s
OOLDLULLLDLULDLDLULLLDLULLLUDODVVLLDULULDLLLLLLOLLLODOLDLLLLLLDLOLLOLLDOULDLOD

. - < .
MW, 1:43..4897.8870320 Mmoo wnmEN OO NSINONONRODINO oD o U e -eD SN ™~ o o
NN~ A NN et OSSO MANO S EONRART RN OO O O I N I St = e A 01 NN WD
: - -

A

P O O vl P P el pnd pon] o] memf gl v ol e P L) U e et e ped el gl e el pad pd vd b ] ] o] pd pd vl o] el vl ] ] v ] e e e =l = O R WO DY e U P 10 U0 P B
OO OOOOAMNMIOMEON MMM OEOEEOmNOHOMNONIMMIEOmMOMNMEMNO MMM OODME Mttt MM e e

x

) 0

oMo

557596065723&7332435623503390123&673012347160477896123&5565380112389
11109011&45555572255566673&455555555566666200&4%&4599999999990000000
22223933333333344&55555555655665656656656634511111111111111112222222
NG 2ROV O P s PP P T P P s 0000 00 00 G0 00 60 00 00 0 00 0 0,00 00 0 M O O o oF b« ~tb o 3 o o = b
At e e T S NN NN NN NN NNNONNNO NN NN MO MMM OO OM NN nmoe e
BBBCCCCCCCCCCCCCCCCCC\CCCCCCCCCCCCCCCCCCCCCCC,CCCCCCCCCCCCCCCCCCCCCCC.C

“ T

[ . L = . -~




PR . om .
L ANFNOBRO AN . o-NGno~D R At - P Y-

,‘“q“,.

REF-,

-y .

11
NHRNNAB NN NBD N OO SNSRI SRS S OO0 G G O Oh LN 0787 1 09— OV I
L - NN NNNEENNNNNNN NN NNNNNNNNGNNNNNON AN N ~=nonn
T e o B o ) T B S

PAGE '’
NO,

¥
a

N .
. LI -
) : : Y]
ﬂ67890215567890123&567890123&56789012306880172
MO MW T S T 3 N IN NN 0 N IN N NN B WD 00 WD 0 L0 WD DD P P P P D N IO T T F

) 33333333333333333333333333333333333333..4-45669 [
55555555555555555555555555555555555555555559.&.1

NO ..

PR . . ,.3333333333333333333333333333333333333333333312
IR SO L :,CCCGCCCCCCCCCCCCCCCCCGCCCCCCCCCCCCCCCccCCCCCZ?_ -y

,3&56701i550121345573301. MOy OFOMNMOUOGTOMMN-TEDA L ONSMWO MO Q o
1111122222333133333314&1233344711122222333&k452439211111123331325227

s

1. .NO.

J99999999999993999999399111.1........1111111111111111113333333333333335595555
.11111111111112111.l._l.12112222222222222222222222222222222222222222 Lat i Mo R o]

-

123&57890123&4567890012345555567890123&789124567899023#5789012344&&5
177777T??B58835888859999999999999990000000011111111122222222333333333
NN NN NN O NN NN NN ANNSCNEHNCANNNANNNNANNMO OO OOAONEOMMOnOmmeOmmoOemomo Moo
,55555555555555555555555555555555555555555555555555555555555555555555
B e L e T Y Y L e L L N R K R R B o R K B K R Ky R R R R R Ry Ry T Ry Rl Ry R Bt R K s Bt Rt i Mo R Rt At O R R R Rt Rt L
JCCCCCC.CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC v oLLLULLLLDLLLDLLDODDL

A -

(2]
[ ]

“PART:
- UNO.

A. * ~ 4 s
DO NG IO OO - N-F TN O D0 OV 10D~ AN FOORO=SOOUROOENACINNOANFNON
HANNMNMNONNNMNAMOMTIENOMMITF TN A NNCNNNANOMNOMONN2 I OOOONNASNOONNONM-F W00,

REF. -
NO

R Tt N i LR N T R R R R R R R R R R e R R R N L a R LA N R e R R T Mo R e N R Ta N T R R Ta WV a Ao Ly BTAR e N e sl R ol bl el R R R R LR R
P S S I P e i e e R I T e e kel il b ta ta ke A ke ke i R e R R R ko R N e e R e N e R e R e R e R e R e R e R Rl e ke ke el e R e

PAGE
“NO.

-

i v - ’ 890123.ﬂ567899011123-4567..90123.14nﬂss?sggooo123.467899013:&56?890123;&.567890
0011111111_11..1.222222222223333333333334&.&,a..4;4..4.4...444&55555555555665566667
22222222222222222222222222222222222222222222222222222222222222222222
55555555555555555555555555555555555555555555555555555555555555555555
33333333333333333333333333333333333333333333333333333333333333333333
L DODUOLLLLLDULULDLLLDDDOLULLDLLLLDLLLUDULDLLLLDOLLDLLLUDLLLLDLLOLDLLLLDLLLLLDODDDOD

PART
NO.

—

L/

i L R e o LI o U S, P i

! £ . . . - : ) -

FONAROEMMFNIORSNMF OO0 OO HANNOFINROOSONMFIDONORO~-NMONDO DN MmN~
TG FVOONINNNOOOOODOOONE AN O DN A N e st NG NN AN MO Nt D e et e e

REF.
NO

feal R R R R R R R R R R R R R R S N e R N Bl e I R N R R e B R R e R e R N I e Il R W W W W Mo I o W o W g
ot el e v e ] v O v vt e vt v vt v v el e et et el el el ed o o o

PAGE
NO

OIFINNOMNOAO-ENMINONOOO—NMIFINUROADANMT IONONRDO=ANONMTRNORNOAO AN IIOO NG mNM-S NN
SR G GGG FNOVNNINONNINODOEDODYOOONRPRARASERAERREARDODDDDDODNNONSNRAROOOO OO0
111111111111111111111111111111111l11111.I.11111.11111111111111122222222
55555555555555555555555555555555555555555555555555555555555555555555
MEOEMOEMEAEO OO M eI MO MO MMM 0 M E MO MMM M M M) 0 00 0 010 60 6 ) 00 0 67 ) 0 6 09 00 0 0 7 M) 4 M M ) (1 00
CCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCCCCCCCCCCCCCCCCCCCGCCCCCCCCCCCCCCCCCC

N . ) .

PART
NO

- VONOMFINWONDACH N TN O 0 -F N0 N O M3 O =i o ot MW - TOADOGC O TN D N T OO
NHOOMOOMOOMET I TITIIONFNNINONNNOORNORNDORANRDOOD NN OUI OO~ W0 N A A AN NS M o

REF.
NO

-4 i o~

PAGE
NO

2334557890123&.56730nu01234567.012233&.56739003..4;4ﬁﬁ455?89990G12345?99012
DORRORONDACOANMANANOOD OO OO0 At et el e vt = 0 09 O Y BN TV DY 0 0 O O BN O O O 0 0 £ 07 0 O 60 17 09 £ ~F ~F ~F
COo0OOPCOROOOLOOCOOCO —rir et mim ;i vl vl it vl vl ol vd vl vl el ol el =t e vl vl b el e ol omd omd e ol el o] o 4t ] o e el ot el vt ol el ol ]
Y LY 1Y LN L0 S0 1 U L0 15 20 40 10 10 1 LD LD D E 0 LD U0 LD 10 U0 L0 L0 LD ED U0 U0 00 60 L0 40 LA LD 1Y LA 1D 10 U0 U0 LD LD U0 LA LY L G0 D) LY U0 LD ) U0 U0 e 1) L I L
33333333333333333333333333333333333333333333333333333333333333
oooo CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

NUMERICAL INDEX

" "PART
NO.

C35
c35
€35
G35

10
o) oy
oL

< ) 3
HOONN VTN O-NMONNMONAM AN GINEO W W = M~ L= R Y] MO e OMNMITNO~NM
HONNINNMWOUWUANNNMEOONONN M N e )l et e e e s N NN N rd N AT A NI N OO A A D o e o e OO N Y

REF,.
NO

199991771111111751199511195555555555555?7795595555555519519555555555
N~ 111122222221 oo AN AN NI IO NN NN N Y -0 et

0.

* 05681990335901237._,.!8666666167-!..23..u...ﬂ0023569023.4:4;4;65678901112223.4567890.l.
VOGO OODOON TR OCOC OO mMmmNNANNNMAMMIEACEOINNN NN WO OWWE RPN R S SR S D@
OO OO OO o000 oO0o 0000000 DODOoOC0o0Oo0DO0COOLDODOOICD
-4:4-“-“-&..4.4..4.4:4:4 ~ -y N NUIHWONDIOUONONNDIUVAnRP DTN NN NNNO O LN GBS N DN nm
bt ot Bt Moy Mg Lag ] LR Bl o B s B M B o R M Rt M N R N Rt N WA N B B M B g Mot s Kt Mt W W Mot
LDoovoo DOoOLDLDLPDLLDUYLLDDLLODLLLDDEDLLDDLOLOLOL

PART
NO.

R K i [Ty Ta NTeNFalTy]
Lo o Mg Koy} 0 0 1) N oy
poppoo [oReRRS NS

Cc3

MmO MM mo
QOoDLOY

438

MM mmmem
ovoovooo




